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STEEL

COMVODITY(RIZ ) : ERW. CARBON STERL PIPE EN 10204 TYPE 3.1 — 2004 2483 gUBAN 2 @EE R
e N _ 708, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(RIZ ) e CUSTOMER(DZXAD: HANFTIAHF)
Hydrostatic Tensie Properties(Gage Length : 2 inch) Herdness Test Hardness Test & CWN Impact Test DW Test( C)
Test Tensie Strength CWN Impact Test{'C)
TYPE TOTAL e Yed | YR Max. pa "
o S7E PCS WEIGHT et Spec, T e | v | e | E* i e —ro Sres|  ShearAreal)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure[Time #2 Area
5 (2 xS Hx20]) ¥2| MPa | MPa | MPa | % | % |3 %3 ek 1 2 | 3 [ao]eof 1 [ 2 a0
pecimen
®1 (= (Ka) ) Pol |sectn: i = = sze —
Max. Ciiteria - In the case of 10x10)
1 EB BE 12 X 0,406 " X 6.150 M 70 34311 4305 P87673 | 1340 | 5 T 4% 510 383 45
TOTAL 70 3431 4305
Chermical Compostion(%) 2:x100 3:X 1000 4:X 10000 Zn-Coaling Test HC—Test HIC Test Remark
Mn ovs .| CopperSuifate | Colapse SS.C - =
Spec. cls|glel|s|olw|lo]wl vy Zn Codting = Pessre | OR | CR | osR Prg X!)Typeofppefarﬁ(@g)
No.|  HeatNo wa| 2 | 2| 2| 3| 3| 2]z2]2]|3]|3]as Tme |Restt | psi % | % | % EBEFW BerkEF Bordl Frd
] 3%2) L: Longitudinal, T: Transverse
V| %3) B: Base, W: Weld Line, H: Heat Affected Zone
Mex 0 120 | 50 | 45 | 40 | 40 | 40 | 150 | 80 | 1000
1| Perer3 Hl 6 | 1 77| 10| & RO L TRl oS - Pod et vl
: L = 3%7) For each reduction of 0.01% below the specified C max.
E 7 2 2 1 2 2 ! o5 an increase of 0.06% Mn above the specified max.
Pl7 V| ™m|10]4]38f1]2]2]2]|e6 wilbe pemitted Up o a max. of 1.65%
% 10) CMB=CUNHCr+ MotV
% SPEC YEAR — ASTM AS3(2012ED)
Non—Destructive Test Rattening / 5 5
Heat Treatment un Bending Test Viual & Dimension
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
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* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




